
450 RALLY Factory Replica 2018 <2018><EU><F9399R8>
EXHAUST SYSTEM

49912

Pos Part Number Description Additional Text Quantity

2 76705007000 Front exhaust pipe 1.00

3 76705008000 Link pipe 1.00

4 76705083000 Muffler 1.00

5 76736039000 Engine flange 1.00

6 76705053000 Link pipe clamp 1.00

8 76705095033 Link pipe fitting kit 1.00

9 0025080306 HH collar screw M8x30 2.00

10 57305016100 EXHAUST-SPRING SMALL W. RUBBER 6.00

11 76705096033 Muffler fitting kit 1.00

12 0024060136 HH collar screw M6x13 TX30 4.00

13 76705052010 External silencer bracket, rig 1.00

14 76705052009 Internal silencer bracket, rig 1.00

15 54603048000 RANGE CHANGE METAL NUT M8 1.00

16 79605091000 PLUG IN CATALYTIC CONVERTER 20 1.00

17 76705001000 Noise reduction insert 1.00

18 76705049000 Noise reduction insert 1.00

19 36003014000 LOCK WASHER 8MM 2.00

20 75041090100 LAMBDA SENSOR 1.00

21 50233041000 Pair of washers M6 NORDLOCK 1.00

22 0902060083 Oval head screw ISO 7380 M 6X8 1.00


